ASSEMBLY INSTRUCTIONS

(>

fourstargroup

MODEL:X1210101B
SOLID WOOD TOP KITCHEN CART




PARTS LIST

WOOD TOP PANEL 1PC @
| Te—

. WOOD BOTTOM FRAME 1PC "

METAL SHELF 2PCS e

i

METAL LEG A 2ZPCS X -

]

METAL LEGB 2PCS

L

METAL CROSSBAR ZPCS

WOOD BACK PANEL 1PC

WOoOD LEFT SIDE PANEL 1PC

WOOD RIGHT SIDE PANEL 1FPC

DRAWER FRONT PANEL Z2PCS

DRAWER REAR PANEL ZPCS

DRAWER BOTTOM PANEL Z2PCS

DRAWER SIDE PANEL 4PCS

WOOD CROSSBAR 2PCS

Aoanaal




HARDWARE LIST

#. LARGE SCREW(dia. 5X30mm) 16PCS

b. MEDIUM SCREW(dia. 5X25mm) 4PCS

c. SMALL SCREW (dia. 3.5X25mm) 20PCS

d. HANDLE WITH SCREWS IPCS

e, SIDE HANDLE WITH SCREWS 1PCS

£. PLASTIC CONNECTOR BPCS

g. SMALL NUT(dia. 6mm) 16PCS

h. MACHINE SCREW(dia. 6x16mm) 16PCS

i. LARGE NUT{dia. 8mm) 4PCS

j. WASHER 4PCS

k. REAR WHEELS 2PCS

LFRONT WHEELS(WITH BRAKE) 2PCS

m. WOOD DOWEL(DRAWER STOPPER) 2PCS

n. ALLEN WRENCH 1PC

o. HEXAGON WRENCH 1PC

ﬁﬂﬁ#@@m&@agﬁﬁg%




ASSEMBLY INSTRUCTIONS

PLEASE READ THE FOLLOWING INSTRUCTIONS AND WARNING BEFORE

ASSEMBLY OR USE:

» MAKE SURE ALL PARTS LISTED HERE ARE INCLUDED. DO ROT USE IF YOU FIND ANY
DAMAGED PARTS.

® ASSEMBLE THE PRODUCT ON A CLEAN, SMOOTH SURFACE SUCH AS A CARPET TO AVOID
DAMAGING THE PRODUCT.

* DO NOT STAND OR SIT ON THIS PRODUCT TOP; DO KOT USE THIS PRODUCT AS ASTEP LADDER !

# [nspoct the product to be sure it 15 in proper working order and condition, and be sure all serews, bolis, knobs
are firmly secured before use.

® Every month, check all serews and pans and tighten any that may have loosensd.

® [Fany pans are missing, broken, damaged, immediately siop using this product until repairs ane made,

# Replacement parts can be obtained by calling 1-8{0-639-3803,

= FAILURE TO FOLLOW THESE PRECAUTIONS ANIVOR IMPROPER USE OF THIS PRODUCT
COULD RESULT IMN SERIOUS INJURY!

KITCHEN CART ASSEMBLY

STEP 1:

Attach the two WOOD CROSSBARS(N) to the WOOD TOP(A) using the SMALL
SCREWS(c), as shown.

Step 1

STEP 2:

Attach the four METAL LEGS (D,E) to the assembled WOOD TOP(A) from STEP 1
using four MEDIUM SCREWS(b), as shown.
"

iN -
= 1

D I




STEP 3
Attach the WOOD LEFT SIDE PANEL(H), RIGHT SIDE PANEL(I), and the BACK
PANEL(G) to the WOOD BOTTOM FRAME PANEL(B) using LARGE SCREWS(a),

as shown.

STEP 4
Attach the two metal SIDE HANDLES(e) to the SIDE PANELS(H, I) from STEP 3
using SCREWS(e), as shown,




STEP 5

Attach the assembled parts from STEP 4 to the parts from STEP 2 using eight
LARGE SCREWS(a), as shown.

Screw the two FRONT WHEELS(I) and the two REAR WHEELS(K) to the four
LEGS(D, E) accordingly, as shown.

Step 5

STEP 6

Insert the SMALL NUTS(g) into the pre-drilled holes on the PLASTIC
CONNECTORS({ ), then attach the PLASTIC CONNECTORS(f ) to the two
METAL SHELVES(C), as shown.




STEP T
Attach the two METAL SHELVES(C) from STEP 6 to the LEGS using

MACHINE SCREWS(h), as shown.
. ‘h

he| -y
_#h C b

e =

Step7

STEP 8§
Attach the two METAL CROSSBARS(F) to the legs using the LARGE

NUTS(i) and the WASHERS(J), as shown.




STEPY
Assemble the DRAWER FRONT PANEL(J) and two DRAWER SIDE PANELS({M) by using

SMALL SCREWS(c), slide into the DRAWER BOTTOM PANEL(L),then attach the
DRAWER REAR PANEL(K) by using SMALL SCREWS(c). Attach the metal DRAWER
HANDLE(d) to the DRAWER FRONT PANEL(]) using SCREWS({d), as shown.

S te I'l 9 | Repeat above to assemble the other drawer |

STEP 10
Attach the two drawers from STEP 9 to the cart, then attach the two WOOD DOWELS{m)
into the hole of each CROSSBAR(N) accordingly to prevent the drawers from being

pulled all the way out, as shown.

= Where ibem was

= Ttem, maded, style or SKTT number listed on imstructions
ar hox

= Pt pomher descripting ol the part amd fuaAnLiey needed

or (5] 6.39-3883 This informition will help ns get the proper part to you fister




